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Date

; Job No

ND C3 ELDECO Booking No
Booking Date
Customer Ref No.
Customer Ref Dt.

OHSAS 18001 Certified Institute

TEST CERTIFICATE

NSTITUTE FOR INDUSTRIAL RESEARCH

Shriram Scientific and Industrial Research Foundation)

Website : www.shriraminstitute.org
E-mail id : customercare @shriraminstitute.org

NO : C1/0000257791

 15-06-2021

1 2105-1-172-467
: RG2122/1/844

: 12-05-2021

:EMAIL
: 07-04-2021

ASR. MGE

laration by the Customer).

Test Results
(AS PERIS: EN 13329-2016)

ervation Requirements Conformity Method
verage I.P Average |.P Value Yes EN-13329-2016
alue 4100 > 2000 (To
onfirmto  confirm class AC-
class AC-3) 3)
886 - - 1S:2380 (Part-3)/1977
85 - - 1S:1060 (Part-1)/1966 RA-
2016
39 - - 1S:1060 (Part-1)/1966 RA-
2016
EN-13329-2016
No crack or  should not be any Yes
damage crack or damage
bserved
7 not greater than Yes
10mm
AUTHORISED SIGNATORY
EMPLOYEE CODE:( 5/2./ )
ae& by refer‘se;cﬂe’z;;”t'ﬁe orig’inal repon ‘ 1/3 7 4 ‘ b
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TEST CERTIFICATE NO : C1/0000257791

EN-438-2016

- No visible should not show Yes
hange observed any visible change

No visible should not show Yes
change observed any visible change

No visible should not show Yes
hange observed any visible change

““NO visible should not show Yes
hange observed any visible change

‘No visible should not show Yes
ange observed any visible change

No visible should not show Yes
hange observed any visible change

; ‘k,k“lNo visible  should not show Yes
change observed any visible change

k‘;kNo visible should not show Yes
No visible should not show Yes
No visible should not show Yes EN-438-1992

nge observed any visible change

reater than > grey scale 4 Yes EN-20105-1993

e

AUTHORISED SIGNATORY
EMPLOYEE CODE:( S/Z} )

Y e Divivnsisoimmmions oo
P b M

bea ;énﬁcai{tgd by referencé(;‘;‘I’\)e‘obri‘ginai‘ r;ep;n'; )
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TEST CERTIFICATE NO : C1/0000257791
14.4 < 18 Yes EN-13329-2000
EN-433-1994
"‘;‘No visible Should not show Yes
hange observed any visible change
0.03 < 0.05 Yes
1 remgnt;‘a‘nd“'cko‘x‘iformity has been given on density test, GSM of decorative paper and GSM
ulrement value has not mentioned in EN 13329-2016.
: Sk ok ok
AUTMGNATORY
EMPLOYEE CODE:( )
ated by reference to the original report. i
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TEST CERTIFICATE NO : C1/0000257792
Date 1 15-06-2021
B Job No :2105-1-172-468
&CM(A) TO (D) AND C3 ELDECO Booking No :RG2122/1/844
Booking Date 1 12-05-2021

Customer Ref No. : E MAIL
Customer Ref Dt.  : 07-04-2021

DESCRIBED AS LAMINATE FLOORING PLAIN 8 MM, TYPE AC 4, SHADE- MIX, WAS

P g was not camed out by Shriram Institute for Industrial Research. The sample particulars provided
ficate are. based on‘dec aration by the Customer).

Test Results
(AS PER IS: EN 13329-2016)

kbservation Requirements Conformity Method
Average LP  Average |.P Value Yes EN-13329-2016
3alue 8800 >4000 (To

‘Confirmto  confirm class AC-
.class AC-4) 4)

889 - - 15:2380 (Part-3)/1977

83 - - 1S:1060 (Part-1)/1966 RA-
2016

54 - - 1S:1060 (Part-1)/1966 RA-
2016

EN-13329-2016

: 7N0 crack or  should not be any Yes
damage crack or damage
- observed

6 not greater than Yes
10mm

A

AUTHORISED SIGNATORY
EMPLOYEE CODE:( S/2/ )

K £ opies shou!d be authenticated by reference to (he ongma| repon 1/ 3

- Phone 91 11-27000100, 27667267, 27667860 Fax : 91-11-27667207
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TEST CERTIFICATE NO : C1/0000257792
Stain resistance EN-438-2016
k)kkAge’COnek s : No visible should not show Yes
. change observed any visible change

 Novisible  should not show Yes
- change observed any visible change

- No visible should not show Yes
- change observed any visible change

? No visible should not show Yes
- ~change observed any visible change

 No visible should not show Yes
change observed any visible change

. No visible should not show Yes
“ droxade 25 % ~change observed any visible change

; sko!ut!on

i kvu) Hydrogen . Novisible should not show Yes
:fparox:de, 30 % - change observed any visible change
oiut:on RS
fvm) shoe pohsh S No visible should not show Yes
o - change observed any visible change

| Acetlc acsd . Novisible should not show Yes
30 % solutlon , o “phange observed any visible change

- No visible should not show Yes EN-438-1992
change observed any visible change

ht;fa‘st“ness;te:s‘t, : ,~~;‘,Greater than > grey scale 4 Yes EN-20105-1993

. greyscale 4
AUTHORISED SIGNATORY

EMPLOYEE CODE:({ 5/2 / )

ould be auihémucéted by reference to the original report. 2/ 3
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TEST CERTIFICATE NO : C1/0000257792
_ Thickness swelling,  14.9 < 18 Yes EN-13329-2000
“ Staticihdeﬁntationk : o EN-433-1994

i V!sual o = No visible Should not show Yes
bservation © - change observed any visible change

0.04 < 0.05 Yes

.....

DOR -12052021
‘ oc -15062021

AUTHORISED SIGNATORY
)

EMPLOYEE CODE:( g/ P /

{ BHQ lopies should be aulhenﬁcated by reference to the original report. 3/ 3
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0 ??Riﬂf\ﬁ: An iSO 9001 14001 & OHSAS 18001 Certified Institute E-mail id : customercare @shriraminstitute.org
TEST CERTIFICATE NO : C1/0000257793
d To

ode : (UDHAD1B0797) Date : 15-06-2021

1 CTION BUILDWELL Job No 0 2105-1-172-469
()’ NO (34 &C34(A) TO (D) AND C3 ELDECO Booking No :RG2122/1/844
CULINDUSIR!AL PARI\ SITARGANI Booking Date : 12-05-2021
'}DHAM SINGHNAGAR = o Customer RefNo. : E MAIL
“A‘R‘AKHAND-Z()MOS S Customer Ref Dt.  : 07-04-2021

( Aﬁ’h:‘ MR, SANDEEP-MISHRA,SR. MGE

‘ D()R DEVELOPMENT)

_O}\. AMPLE DESCRIBED AS LAMINATE FLOORING PLAIN 8 MM, TYPE AC 5, SHADE- MIX, WAS

Tlléksampiing was not carried out by Shriram Institute for Industrial Research. The sample particulars provided
tificate are based on declaration by the Customer).

)5. ;1;172 469

 (

Test Results
(AS PER IS: EN 13329-2016)

Observation Requirements Conformity Method

n AveragelP  Average I.PValue Yes EN-13329-2016
stance test  value 9600 > 6000 (To
e ~(Confirmto  confirm class AC-
~class AC-5) 5)
 Density kg/m® 863 i . 15:2380 (Part-3)/1977
~ GSM of Decorative 72 - - 1S:1060 (Part-1)/1966 RA-
. paper, g/mz L 2016
fGSM ofovetay 67 . : 15:1060 (Part-1)/1966 RA-
kpaper g/m2 2016
I:‘k‘!mpact resistance EN-13329-2016
*test(iarge ball G
: ‘No crack or  should not be any Yes
. damage crack or damage
L . observed
)J{hpriht‘dia" :  :‘ ‘  | 7 not greater than Yes
o : Lomm

kA

AUTHORISED SIGNATORY
EMPLOYEE CODE:( K/2/ )

5 EQM&%YBQﬁ lopies éh;)uld be authemiéated by refere;m'c\ext;the originalyrt\e’b;;{m 1/ 3T
. Phone 91-11-27000100, 27667267, 27667860 Fax : 91-11-27667207
‘ : See overleaf for terms & conditions
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TEST CERTIFICATE NO : C1/0000257793

Stainresistance EN-438-2016
est

i)Acetone  Novisible  should not show Yes

o - change observed any visible change

No visible should not show Yes
change observed any visible change

No visible should not show Yes
change observed any visible change

*'Q)‘iHyd“‘rbgenk“k Lo  ‘ ~No visible should not show Yes
aroxide, 3%  change observed any visible change
olutuon E

Ammoma Sl No visible should not show Yes
0% solution ~ change observed any visible change

: “No visible should not show Yes

i) Sodium
; hydmx1de, 25 % - change observed any visible change
~ solution :
‘~vn) Hydrogen ~No visible should not show Yes
G pa“roxidéi 30% change observed any visible change
~ solution |
viii) shoe polish Novisible  should not show Yes

*Change observed any visible change

ki‘x‘)k'Atéticacid,‘ k " No visible should not show Yes
30% solution  change observed any visible change

Resistanceto  Novisible  should not show Yes EN-438-1992
‘gaféi‘te burn  change observed any visible change

lghtfastnesstest | ‘Greater than > grey scale 4 Yes EN-20105-1993

“ogrey scale 4
AUTHORISED SIGNATORY

EMPLOYEE CODE:( <)) | )

Mi?n’copxes should be authenticated by reference to the original report.

‘ Phone 91-11-27000100, 27667267, 27667860 Fax : 91-11-27667207
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TEST CERTIFICATE NO : C1/0000257793
Thlcknessswelhng 169 < 18 Yes EN-13329-2000
Sfaﬁ‘?‘fndéﬁt?‘iﬁbh\ : 'k EN-433-1994
Vlsual G | k No visible  Should not show Yes
observatlon ~ “’ch;ange observed any visible change
s;‘)faefsiw 004 < 0.05 Yes

. t‘n“dentationi ‘

testmm

0 ¥‘Nk0 ‘reqﬁirement and conformity has been given on density test, GSM of decorative paper and GSM
¢ lay papel smce requlrement value has not mentioned in EN 13329-2016.

S : EEEE S
f;j.‘o;R‘;‘;-i f12;05~.~2021 o
0.C.- 15.06.2021

S

AUTHORISED SIGNATORY
EMPLOYEE CODE:{ )

ﬁ&;@;’a‘ BfeM (ﬁ&):opnes should be authent:cated by reference to the ongmai report 3/3 o
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